
       

Report 1: Gaps Analysis; Investigating Knowledge 

Gaps for Sludge in the Lower North Island  

 

Prepared by 

 

June 2017 

 

 

 

 

 

 

 

 

 

   



 

Regional Biosolids Strategy – Lower North Island 
 
Report 1: Gaps Analysis; Investigating Knowledge 
Gaps for Sludge in the Lower North Island 
 

This report has been prepared for the Regional Biosolids Strategy Partner Councils and the 

Ministry for the Environment by Lowe Environmental Impact (LEI).  No liability is accepted 

by this company or any employee or sub-consultant of this company with respect to its use by 

any other parties. This project was undertaken with the support of the Ministry for the 

Environment waste minimisation fund, however, the Ministry does not necessarily endorse or 
[...]
Where necessary, further information was gathered from external parties such as consultancies.  

 
 
 

 
 
 

 
 
 

 
 
 

 
 
 

 
 
 

 
 
 

 
 
 

 
 
 

 
 
 
 

 
 
 

 
 
 

 
  
 

 
 



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 7 | 

4 WHAT IS HAPPENING NOW? -  VOLUMES AND 

CHARACTERISTICS OF SLUDGE IN THE REGION 

4.1 Individual council data 

Of the eight council partners involved in this part of the project, six filled out the survey and a 
further two were interviewed by telephone.   Most data sets provided were incomplete and 

accessing other data sources was required.  It is interesting to note that for many of the councils 
in the region, data was held by external parties such as consultants (e.g. LEI). Much of the 
information required could be sourced from resource consents.  Below is a summary of the 

information collected for each district.   

In the tables below the sludge volumes are expressed as “sludge/yr (m3 DW)” – most information 

provided was in the form of estimates of sludge volume and solids content (assumed to be 3%).    

4.1.1 Manawatu District Council/ Rangitikei District Council 

 
Name Type Details Populatio

n 
Sludge/y
r (m3 DW) 

Disposal/ 
end-use 

Comment 

Manawatu 

Rongotea 
 

Oxidatio
n pond 

Two stage pond 
system with sub-
surface wetlands 

600 15 m3  
(500 m3 @ 
3% solids) 

Fielding Emptied 
2015 

Kimbolton 
 

Oxidatio
n pond 

Built in 1975, single 
pond with floating 
wetland, UV and 
discharge to 
surface water 

200 NA NA Solids sit in 
septic tank, 
pond deals 
with effluent 
only, 
minimal 
sludge in 
pond 

Cheltenha
m 

 

Oxidatio
n pond 

Single pond 66 NA NA As above 

Awahuri 
 

Oxidatio
n pond 

Single pond 20 NA NA As above 

Sanson Oxidatio
n pond 

Two oxidation 
ponds in series, 
wastewater 
discharged to land 
and to surface 
water 

540 Approx. 60 
m3  
(approx. 
200 m3 
@3% 
solids on 
site needs 
removal) 

Fielding Never been 
emptied, 
needs de-
sludging. 



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 8 | 

Name Type Details Populatio
n 

Sludge/y
r (m3 DW) 

Disposal/ 
end-use 

Comment 

Fielding WWTP Complex plant, 
clarifiers, oxidation 
ponds etc  

16,250 2, 280 m3* On-site 
stock-pile 
and  
compostin
g facility. 

No analysis 
on current 
sludge 
quality, daily 
production of 
alum, and 
digester 
sludge, 
sludge in 
anaerobic 
pond. 2008 
data showed 
sludge met 
grade B 
requirement
s for Zn and 
Cu and grade 
A for Cd, Cr, 
Hg, Ni, Pb, 
As. 

Ohakea Oxidatio
n pond 

Concrete lined 
oxidation pond, 
sludge processing, 
clarifier and sludge 
digester, some 
sludge goes back 
into oxidation pond 
to enhance pond 
activity 

249 365 m3 Sludge 
drying 
beds – 
removed 
on regular 
basis – 
likely goes 
to Bonny 
Glen 
landfill 

Run by 
defence 
force 

Halcombe Oxidatio
n pond 

Built 
1977         two 
ponds,            high 
sludge 
accumulation.  

534 1.5 m3 Fielding Desludged in 
2015 

Rangitikei 

Duddings 
Lake 

 

Oxidatio
n pond 

Single pond No 
permanent 
population 

NA NA Solids sit in 
septic tank, 
pond deals 
with effluent 
only, 
minimal 
sludge in 
pond 

Bulls 

 

Oxidatio
n pond 

Screen, two pond 
system, overflow 
weir to a grass-
covered drain 
running through a 
paddock towards 
the Rangitikei River 

12,000 90m3 in the 
first pond, 
2nd pond 
unknown 

Fielding Desludged in 
2016 



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 9 | 

Name Type Details Populatio
n 

Sludge/y
r (m3 DW) 

Disposal/ 
end-use 

Comment 

Marton 

 

Oxidatio
n pond 

Three ponds in 
sequence, 
anaerobic covered 
pond with 
interlocked floating 
wetland and two 
aerobic lagoons. 

4,000 but 
due to trade 
waste pop 
eqv. 20,000 

No data Fielding Ponds never 
been 
emptied. 
Significant 
trade waste: 
pet food 
factory, 
malting 
factory and 
leachate 
from Bonny 
Glen landfill. 

Koitiata 

 

Oxidatio
n pond 

Single pond 105 No data Sand 
dunes 

Never 
desludged, 
likely mix 
and pump to 
sand dunes 

Mangaweka 

 

WWTP Modular treatment 
system, discharge 
into surface water 

147 No data No data Likely taken 
to Marton 
ponds 

Hunterville WWTP, 
and 
ponds 

Front end 
treatment system, 
two oxidation 
ponds 

429 10 m3 after 
4 years, 
estimated 
to 
accumulat
e 4.5 m3 / 
yr  

Fielding Desludged in 
2015 

Ratana 

 

Oxidatio
n pond 

Single pond 327 No data Fielding Never been 
desludged 

but will need 
to be soon. 

Taihape Oxidatio
n pond 

Built 1976, Single 
pond with aerators, 
wastewater 
discharged to into 
the river 

1,670 No data Fielding Never been 
desludged 
but will need 
to be soon. 

* 4 m3 alum sludge (800 m3 @ 0.5% solids) per day, 2 m3 digester sludge (100 m3 @ 2% solids) per day;  
90 m3 anaerobic lagoon (3000 m3 @3% solids) per year 

 

Notes: 
The Fielding WWTP serves a population of approximately 16,000, receiving water from urban 
catchment and local industry (7,000 m3 average inflow per day).  Trade waste consists of a meat 

processing plant, stock truck effluent station, stock sales yards, a factory that skins animals and 
a factory that produces pharmaceuticals from blood products from the freezing works.  The WWTP 
plant produces three types of sludge, alum, digester and sludge from the anaerobic lagoon.  The 

sludge is stock piled on site and will be composted over time.  There is no analytical data available 
on sludge quality, although this analysis is underway. 
 

The Bulls WWTP consists of a debris removal screen at the plant inlet to remove gross solids, 
followed by two oxidation ponds in series. The effluent discharged from the second pond passes 
along a wide grassed open drain across a paddock which flows into the riparian margin of the 

Rangitikei River.  The plant average daily flow is 515 m3 /day.  A sedimentation survey for the 
first pond at Bulls WWTP (2013) indicated that total volume of sludge in this pond was estimated 
to be 13,811 m3, but information from Chris Pepper (Manuatu District Council) estimates the pond 



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 10 | 

to contain 3,000 m3 at 3% (90 m3 dry weight), data is variable. It is likely that the first pond is 
50% full, there is no data on sludge volumes in the 2nd pond and no data on sludge quality. 

4.1.2 Tararua District Council   

 
Name Type Treatment Population Sludge/yr 

(m3 DW) 
Disposal/ 
end-use 

Comment 

Dannevirke Oxidation 
pond 

Six ponds, 
followed by 
discharge to 
surface 
water 

2,100 No data Sludge cells 
on site 

Desludged 
recently 

Pahiatua, Oxidation 
pond 

Three 
oxidation 
(facultative) 
ponds and 
discharge to 
surface 
water  

2,500 No data  Sludge cells 
on site 

The ponds 
were 
desludged in 
2002-2003. 

Woodville Oxidation 
ponds 

Two pond 
oxidation 
system,  
followed by 
two 
maturation 
cells, 
chemical 
dosing for P 
reduction 
and UV 
disinfection 
prior to 
discharge 
via a farm 
drain to 
surface 
water.   

1,401 Pond 2 
estimated 
to contain 
20 m3 
(approx. 
687 m3 
@3% 
solids)  
 
Total 
sludge 
component 
has been 
estimated 
to be 57 m3 
(approx. 
1,925 m3 
@3% 
solids)  

Sludge cells 
on site 

Pond 1 was 
lined and 
desludged in 
2008/2009 

Norsewood Oxidation 
ponds 

Two 
oxidation 
ponds 

330 NA NA Overflow of 
septic tank 
effluent only. 
Likely very 
little sludge 

Ormondville Oxidation 
ponds 

Two 
oxidation 
ponds 

422 NA NA Overflow of 
septic tanks 
effluent only. 
Likely very 
little sludge  

Eketahuna Oxidation 
ponds 

Two 
oxidation 
ponds and 
discharge to 
surface 

water. 

441 No data 
provided 

Biotubes on 
site 

Desludged 
recently, 
stored in 
biotubes on 
site to 

dewater, after 
which 
Dannevirke 
sludge cells. 



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 11 | 

 
 
Notes: 

All seven WWTP’s in the Tararua district have some form of pond system.  Norsewood, 
Ormondville and Pongaroa receive septic tank effluent only and very little sludge is accumulated 
in the ponds.  The septic tank sludge is emptied (frequency unknown) and sent to the Dannevirke 
ponds. 

 
Several of the ponds have been emptied recently (Dannevirke, Pahiatua and Woodville), and the 
sludge is stored in sludge cells (monofills) on-site.  Once the cells are full they will be covered 

and grassed and left for 12 months.  The Eketahuna plant has been desludged and the sludge 
has been put into biotubes on site to dewater.  Once dewatered the sludge will be taken to 
Dannevirke and placed in the sludge cells. It is possible that there is data on sludge quality and 

volumes from both Dannevirke and Woodville WWTPs, total sludge on site at Woodville is 
estimated to be 1,925m3 wet weight. 

4.1.3 Palmerston North City Council  

Name Type Treatment Population Sludge/yr 
(m3 DW) 

Disposal/end-
use 

Totara Road Anaerobic 
digestion 

Screening, primary 
sedimentation, 
digestion, aeration 
lagoons, clarifier, 
UV, wetlands, 
discharge to 

Manawatu river. 

74,945 2312 m3/yr 
 
(14,452 m3/yr 
at 16% DM) 

Mixed with 
greenwaste and 
composted at 
Awapuni 
Resource 
Recovery Site, 

used to top 
landfill 

Notes: 

Totara Road WWTP serves a population of 74,945, receiving water from urban (70%) and industry 
(30%), and discharging 32,400 m3/day. The sludge from primary sedimentation is digested and 
dewatered (24% DW), and then co-composted with the sludge from the clarifier. Alum sludge  

(14% DW) is also co-composted.   
 
The primary digested sludge has high levels of E. coli (3,500,000 MPN/g) and other pathogens, 

but low levels of Cu (1.7 mg/kg wt) and Zn (7 mg/kg wt) and very low levels of organic 
contaminants. P and N are also low.  The alum sludge has very low levels of E. coli, all metals 
except for Cu which are higher than the digested sludge.  The alum sludge would meet Grade a 

for all contaminants except for Zn (690 mg/kg).   An average volume of 14,452 m3/year (at 16% 
DM) of Alum Sludge is produced at Totara Road plant (average over the last 5 years). 
  

Pongaroa Oxidation 
ponds 

Two 
oxidation 
ponds 

300 NA NA Overflow of 
septic tanks 
effluent only. 
Likely very 
little sludge  



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 12 | 

4.1.4 Horowhenua 

 
Name Type Details Population Sludge/yr 

(m3 DW) 
Disposal/ 
end-use 

Comment 

Levin Anaerobic 
digestion; 
tertiary 
treated 
wastewater 

Trickling 
Filter; 
primary 
sedimentation 
tank, sludge 
thickener, 
anaerobic 
digestion, 
dewatering 
(press) 

20,600 3,292 m3  Landfill Sludge 
continually 
produced. 
Includes a 
number of 
trade waste 
customers. 

Foxton Oxidation 
pond  

Three 
oxidation 
ponds, land 

and river 
disposal 
discharge of 
wastewater, 
which will 
cease when 
discharge to 

land by spray 
irrigation of 
farm pasture 
commences. 

2,500 2,580 m3 
(approximate) 

 Accumulated 
since 1975, 3 
years ago 

sludge volume 
was estimated 
at 14,333 m3 
Programmed 
for de-sludging 
next 12-18 
months, Trade 

waste includes 
meat works 
and poultry 
farming. 

Foxton 
Beach 

Oxidation 
pond 

One oxidation 
pond; land 
and river 
disposal 
discharge of 
wastewater 
via a rapid 
infiltration 
basin and 
dykes. 
Construction 
1981 

1,641 NA Levin 
Landfill  

De-sludged 
April-June 
2013; 700m3 
DW (247 
tonnes sludge) 
programmed 
de-sludging 
2028.   

Shannon Oxidation 
pond 

One oxidation 
pond with 
floating 
wetland; land 
(90%) and 
discharge to 
surface 
water. 
Construction 
1970-72 

1,500 NA Onsite - 
geobag 

De-sludged 
November 
2015; sludge 
stored in 
geobags for 
eventual 
disposal to 
landfill. Won’t 
need de-
sludging for 
another 20 
years 

Tokomaru Oxidation 

pond 

One oxidation 

pond, 
wastewater 
discharged to 
wetland and 

552 Size of pond 

required to 
estimate 
volume of 
sludge 

Onsite – 3 

x geobags 

Desludged 

April 2016; 
sludge stored 
in geobags 
with eventual 



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 13 | 

Name Type Details Population Sludge/yr 
(m3 DW) 

Disposal/ 
end-use 

Comment 

then 
discharge to 
surface water 
Constructed 
1970’s 

plan to dispose 
to landfill – 
bottom of 
ponds not well 
sealed 

Waitarere 
Beach 

Oxidation 
pond 

Two 
anaerobic and 
then aerobic 
pond.  Only 
has small 
capacity and 
is anaerobic 
to treat faster 
but it also will 
accumulate 
more sludge 
faster.  Part of 
top of 
anaerobic 
pond has 
floating 
vegetation 
that provides 
seal needs to 
be emptied 
every 5-10 
years. 
Discharges to 
land by spray 
irrigation of 

the forest. 

585 
permanent 
residents 
but summer 
population 
is about 
2,000 

Anaerobic 
pond volume 
is 750 m3. 

Levin 
Landfil 

Oxidation pond 
nothing in it, 
anaerobic pond 
emptied 
2013/14.  
Approx. 300m3 
removed. 

Mangaore No 
treatment 

Just wet well 
– connects 
into Shannon 
system 

    

Notes: 
Horowhenua have six WWTPs with oxidation ponds; one larger plant at Mako Mako Road, Levin, 

produces 11 m3 of anaerobically pressed sludge per day with a water content of approximately 
18 %.  Currently the sludge is landfilled due to high Zn concentration (3,000 mg/Kg). The 
wastewater is urban, so they are investigating the origin of Zn. Water discharged is 7,500 m3/day.  

There is no data currently available on sludge quality (e.g. pathogens, other metals, nutrients, or 
organics).  There are a number of trade waste customers in the Levin catchment including; meat 
works, landfill leachate, food processing, eel farming, cardboard processing and manufacturing, 

electroplating, textile processing and industrial chemical waste. 
  



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 14 | 

4.1.5 Masterton 

Name Type Treatment Population Sludge/yr 
(m3 DW) 

Disposal/end-
use 

Homebush Oxidation 
pond 

Storage, 
oxidation pond 
land and 
discharge to 
surface water 

25,000 ?? Recently build 
ponds. On-site 
mono-fill and in-
situ in 
decommissioned 
ponds 

Riversdale Oxidation 
pond 

Storage, 
oxidation pond 
and land 
disposal of 
wastewater 

seasonal No data  

Castlepoint Oxidation 
pond 

Storage, 
oxidation pond 
and discharge 

to surface 
water 

197 (seasonal) No data  

Tinui Oxidation 
pond 

Storage, 
oxidation pond 
inflitration 

150 No data  

Notes: 

There are three small WWTPs in the region (Riversdale, Tinui and Castlepoint); and one larger 
WWTP at Homebush.  Riversdale and Castlepoint have seasonal flows.   
 

Homebush WWTP serves a population of 25,000, receiving urban WW, and discharging 
14,000 m3/day. Approximately 35,000 m3 of sludge (40% moisture) from old decommissioned 
ponds is stored on-site in a purpose-built mono-fill.   An estimated further 15,000 m3 (wet) of 

sludge remains in decommissioned ponds.  The sludge in-situ has variable characteristics, 
maximum values of P 2,200 mg/kg, ammonium 650 mg/kg, E. coli 35,000 cfu/g, Cu 800 mg/kg 
and Zn 960 mg/kg. No data on other pathogens or organic compounds. 

 
The sludge in the old ponds at Homebush has been dealt with on site and the sludge in the new 
ponds is approximately 15-20 years from needing management. 

4.1.6 Whanganui District Council 

Name Type Treatment Population Sludge/yr 
(m3 DW) 

Disposal/end-
use 

Airport Road Activated 
sludge 

Contact 
stabilisation, 
dewatering and 
thermal drying 

42,150 9,500 m3  On-site in a pond.  
No final plans 
once on-site 
storage is full 
(approx. 3 yrs) 

land-fill. 

Notes: 
Airport Road WWTP serves a population of 42,150, receiving water mainly from meat works 

(55%), tannery (26%), and dairy (12%), and discharging 26,000 m3/day. The plant produces 61 
m3 of dewatered (20% DS) per day, which is then thermally dried at 450 °C. Sludge is a mixture 
of primary and waste activated sludge, which is centrifuged and dried to 90% dry matter and 

stored on-site in a pond. No volatile solids, or pathogens are detected. There is no information 
on the sludge quality.  On site storage is estimated to be full within three years. 



 

| Regional Biosolids Strategy: Gaps Analysis | P a g e  | 15 | 

4.1.7 Ruapehu District Council 